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Certificate Number : AT-3951

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

Jul 24, 2024
8:43:25 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL —— Coup_llng DC

1 Spectrum
Scale/Div 10 dB

Corr CCorr
Freq Ref: Int (S)

Jul 24, 2024

PSD ax40 2437MHz

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset -2.72 dB
Ref Level 17.28 dBm

#Video BW 100 kHz

PSD ax40 2452MHz

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

#Video BW 100 kHz

MW
PNNNNN

8:44:52 AM
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6.5. Conducted Band Edge and Spurious Emission Measurement

6.5.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: KDB558074

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

Limit:

Test Setup:

Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. The testing follows FCC KDB Publication No. 558074
D01 DTS Meas. Guidance v04.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band

Test Procedure: shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS ‘ (13 ¢
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6.5.2. Test Data(worst)
Band Edge

T
N

Test Graphs

Band Edge b 2412MHz Ref

Swept SA

KEYSIGHT [Input RF Input Z: 50 Q #Atten: 30 dB PNO: Fast
) ing: Corr CCorr Preamp: Off Gate: Off
L ign: Freq Ref: Int (S) IF Gain: Low

1 Spzrmm Ref Lvl Offset -2.74 dB
Scale/Div 10 dB Ref Level 17.26 dBm

Fpedrum Analyzer 1

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Center 2.41200 GHz
#Res BW 100 kHz

1 B Ref Lvl Offset -2.74 dB
Scale/Div 10 dB Ref Level 17.26 dBm
Lo

#Video BW 300 kHz

5 Marker Table \J
Mode Trace Scale Function Function Width
2.400 0 GHz 26 dBm

2.400 0 GHz -51.26 dBm
2.398 5 GHz -38.81 dBm

D C |25
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Spectrum Analyzer 1
Swept SA
KEYSIGHT |Input RF PNO: Fast Avg Type: Log-Power
RL —— ing: GCorr CCarr Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref. Int (S) IF Gain: Low Trig: Free Run o

Mkr1 2.411 0 GHz

Sweep 9.60 ms (1001 pts)

Function Value
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Scale/Div 10 dB

Jul 24, 2024
8:49:52 AM

Swept SA
KEYSIGHT |Input RF

) Coupling: DC
RL Align: Auto

Fpedrum Analyzer 1

Corr CCorr
Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

N ‘i‘ ‘? Jul 24, 2024

8:49:55 AM

#Atten: 30 dB
Preamp: Off

2.500 0 GHz
2.489 0 GHz

Band Edge b 2462MHz Ref

#Atten: 30 dB

PNO: Fast
Preamp: Off

Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset -2.68 dB
Ref Level 17.32 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset -2.68 dB
Ref Level 17.32 dBm

#Video BW 300 kHz

Function Width

63.46 dBm
58.01 dBm
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Band Edge g 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Scale/Div 10 dB
Log

Ref Lvl Offset -2.74 dB Mkr1 2.409 48 GHz
Ref Level 17.26 dBm

--
- R-"'r Wi LAl

Jul 24, 2024
8:51:39 AM

Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Fpedrum Analyzer 1

1 Spectrum

Scale/Div 10 dB
Log

Ref Lvl Offset -2.74 dB
Ref Level 17.26 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value

2.400 0 GHz -39.70 dBm
2.399 8 GHz _36.51 dBm

D M| ? s
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Band Edge g 2462MHz Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M

Fpedrum Analyzer 1

f - PNNNNN
1 Spectrum

Ref Lvl Offset -2.68 dB Mkr1 2.463 29 GHz
Scale/Div 10 dB Ref Level 17.32 dBm
Log

Jul 24, 2024
8:55:42 AM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(';F’“‘iIVRF e phaed
oupling: orr CCorr

RL =~ lalign: Auto Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

1 Spectrum

Ref Lvl Offset -2.68 dB
Scale/Div 10 dB Ref Level 17.32 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value

2.500 0 GHz -56.84 dBm
2.484 2 GHz _48.99 dBm

N ‘i‘ ‘? Jul 24, 2024

8:55:45 AM

Page 56 of 94



T T
\‘\\t///"/, é
\/

-
=

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fil

Band Edge n20 2412MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset -2.74 dB Mkr1 2.413 26 GHz
Scale/Div 10 dB Ref Level 17.26 dBm

Jul 24, 2024
8:57:34 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Ref Lvl Offset -2.74 dB Mkr1 2.413 3 GHz

Scale/Div 10 dB Ref Level 17.26 dBm -1.99 dBm
Log

I I :
“__IT,._ rm— IF,mI, o an! v i

T
]
I R [ ]

Start 2.32700 GHz #Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value
. 0 .
2.400 0 GHz -47.78 dBm
2.393 0 GHz -42.34 dBm

D M| ? s
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Band Edge n20 2462MHz Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN

Fpedrum Analyzer 1

1 Spectrum

Scale/Div 10 dB
Log

Ref Lvl Offset -2.68 dB Mkr1 2.460 74 GHz
Ref Level 17.32 dBm

Jul 24, 2024
8:59:49 AM

Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Scale/Div 10 dB
Log

Ref Lvl Offset -2.68 dB
Ref Level 17.32 dBm

m
M g by

I
L T g [ A A
N i e e ol

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value

2.500 0 GHz 63.94 dBm
2.483 6 GHz _46.80 dBm

Dl ? s
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T
N

Band Edge n40 2422MHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input Z: 50 Q
ing: Corr CCorr
L ign: Freq Ref: Int (S)

1 Spectrum

Ref Lvl Offset -2.73 dB
Scale/Div 10 dB Ref Level 17.27 dBm
Log

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ao

P P

I D N /N B

Jul 24, 2024
9:01:12 AM

Swept SA

KEYSIGHT '(E'P"lirRF e
oupling:
RL G Align: Auto

Fpedrum Analyzer 1

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

1 Spectrum

Ref Lvl Offset -2.73 dB
Scale/Div 10 dB Ref Level 17.27 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table A\

Mode Trace Scale Function Width

2.400 0 GHz

52.45 dBm
2.399 5 GHz

-42.24 dBm

N ‘i‘ ‘? Jul 24, 2024

9:01:15 AM
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Mkr1 2.419 48 GHz

Sweep 5.80 ms (1001 pts)

Sweep 9.60 ms (1001 pts)

Function Value
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Band Edge n40 2452MHz

Spectrum Analyzer 1
Swept SA

EYSIGHT layeni [

1 Spectrum

Scale/Div 10 dB
Log

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

m

gl
AN
N
I
I
N
.
N

Jul 24, 2024
9:04:14 AM

Spectrum Analyzer 1
Swept SA

KEYSIGH

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

| il
[
A

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Corr CCorr
Freq Ref: Int (S)

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

N

EII

1/ N
[N
L
LT TENY]

#Video BW 300 kHz

51.04 dBm
46.15 dBm

2.500 0 GHz
2.484 6 GHz

S 2]
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Avg Type: Log-Power

M
PNNNNN

Avg Type: Log-Power

] y
Ty

- rr - 7
I U

Function Width

Mkr1 2.455 78 GHz

Sweep 9.60 ms (1001 pts)

Function Value
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Band Edge ax20 2412MHz Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN

Fpedrum Analyzer 1

1 Spectrum

Ref Lvl Offset -2.74 dB Mkr1 2.414 76 GHz
Scale/Div 10 dB

Ref Level 17.26 dBm -0.44 dBm

it

Jul 24, 2024
9:05:56 AM

Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power

RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum

Scale/Div 10 dB
Log

Ref Lvl Offset -2.74 dB
Ref Level 17.26 dBm

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value

2.400 0 GHz 47.12 dBm
2.398 8 GHz ~41.88 dBm

Dl ? s
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Band Edge ax20 2462MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset -2.68 dB Mkr1 2.463 26 GHz
Scale/Div 10 dB Ref Level 17.32 dBm

Jul 24, 2024
9:08:21 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF #Atten: 30 dB PNO: Fast

) Coupling: DC Corr CCorr Preamp: Off Gate: Off
RL Align: Auto Freq Ref: Int (S)

Avg Type: Log-Power
Avg|Hold: 100/100
IF Gain: Low Trig: Free Run

1 SpEEium Ref Lvl Offset -2.68 dB
Scale/Div 10 dB Ref Level 17.32 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value

. 4.
2.500 0 GHz -62.61 dBm
24837 GHz -52.42 dBm

Dl ? s
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Band Edge ax40 2422MHz  Ref

Spectrum Analyzer 1
Swept SA
EYS|GHT Input: RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
i Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset -2.73 dB Mkr1 2.419 48 GHz

Scale/Div 10 dB Ref Level 17.27 dBm -3.01 dBm
Log

Jul 24, 2024
9:10:01 AM

Spectrum Analyzer 1
Swept SA

KEYS|GH g #Atten: 30 dB PNO: Fast Avg Type: Log-Power
ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvl Offset -2.73 dB

Scale/Div 10 dB Ref Level 17.27 dBm
Log

o bl gt AT T i Y N I S BN
Start 2.35200 GHz #Video BW 300 kHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)

5 Marker Table A\

Mode Trace Scale i Function Width Function Value

2.400 0 GHz -39.15 dBm
2.400 0 GHz ~39.15 dBm

) [0 ) 2 oo EHls
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Spectrum Analyzer 1
Swept SA

KEYSIGHT layeni [
RL i

1 Spectrum

Scale/Div 10 dB
Log

Band Edge ax40 2452MHz  Ref

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

PNO: Fast
Preamp: Off

Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run

PNNNNN

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

Jul 24, 2024
9:13:28 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

RL >

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

S cM?

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100
Trig: Free Run

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

#Video BW 300 kHz

Function Width

2.500 0 GHz

-58.71 dBm
2488 2 GHz

-48.17 dBm

Jul 24, 2024
9:13:31 AM
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Mkr1 2.449 48 GHz
-3.00 dBm

Mkr1 2.449 5 GHz
-3.14 dBm

Sweep 9.60 ms (1001 pts)

Function Value
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Conducted RF Spurious Emission

T
N

Test Graphs

Spectrum Analyzer 1
Swept SA

1 Spectrum
Scale/Div 10 dB

Jul 24, 2024
8:47:20 AM

KEYSIGHT /nput RF Input Z: 50 Q
ing: Corr CCorr
RL == lalgn: Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table v

Mode Trace Scale

25. z
5.0152 GHz
7.289 0 GHz
9.687 1 GHz

DG WwN

Jul 24, 2024
8:47:51 AM

KEYSIGHT [Input RF Input Z: 50 Q #Atten: 30 dB
RL ) Coupling: DC Corr CCorr Preamp: Off
Align: Auto Freq Ref: Int (S)

TX. Spurious

Tx. Spurious b 2412MHz Ref

Avg Type: Log-Power
Avg|Hold: 100/100

Trig: Free Run M

PNNNNN

IF Gain: Low
Sig Track: Off

Ref Lvl Offset -2.74 dB
Ref Level 17.26 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset -2.74 dB
Ref Level 17.26 dBm

#Video BW 300 kHz

Function Function Width
. il

-60.12 dBm

-59.87 dBm

-59.94 dBm

Page 65 of 94

Mkr1 2.413 02 GHz

Sweep ~2.53 s (30001 pts)

Function Value
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Tx. Spurious b 2437MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low Trig: Free Run

PNNNNN
1 Spectrum

Ref Lvl Offset -2.72 dB Mkr1 2.437 51 GHz
Scale/Div 10 dB Ref Level 17.28 dBm
Log

Jul 24, 2024
8:48:42 AM

Spectrum Analyzer 1
Swept SA
KEYSIGHT |Input RF #Atten: 30 dB PNO: Fast

) Coupling: DC Corr CCorr Preamp: Off Gate: Off
RL Align: Auto Freq Ref: Int (S)

Avg Type: Log-Power
Avg|Hold: 10/10
IF Gain: Low Trig: Free Run

1 Spectrum

Ref Lvl Offset -2.72 dB Mkr1 2.436 1 GHz
Scale/Div 10 dB Ref Level 17.28 dBm 3.71 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value
. 8 .
5.049 6 GHz -58.84 dBm
7.372 8 GHz -59.88 dBm
9.621 0 GHz -60.65 dBm

Jul 24, 2024
8:49:13 AM
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Spectrum Analyzer 1
Swept SA

1 Spectrum
Scale/Div 10 dB

Jul 24, 2024
8:49:59 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT '(E'P"lirRF e phaed
) oupling: orr CCorr
RL Align: Auto Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale
5.119 3 GHz

7.2819 GHz
9.913 0 GHz

Jul 24, 2024
8:50:30 AM

Tx. Spurious b 2462MHz Ref

KEYSIGHT |Input RF Input Z: 50 O #Atten: 30 dB
ing: Corr CCorr Preamp: Off
RE ign: Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast Avg Type: Log-Power
Gate: Off Avg|Hold: 100/100 M
IF Gain: Low Trig: Free Run

PNNNNN

Ref Lvl Offset -2.68 dB

Mkr1 2.462 99 GHz
Ref Level 17.32 dBm

PNO: Fast Avg Type: Log-Power
Gate: Off Avg|Hold: 10/10
IF Gain: Low Trig: Free Run

Ref Lvl Offset -2.68 dB
Ref Level 17.32 dBm

#Video BW 300 kHz
Sweep ~2.53 s (30001 pts)

Function Width Function Value

-59.10 dBm
60.04 dBm
-59.97 dBm
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Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M
Sig Track: Off PNNNNN

TX. Spurious g 2412MHz Ref
Fpedrum Analyzer 1

1 Spectrum

Ref Lvl Offset -2.74 dB Mkr1 2.415 75 GHz
Scale/Div 10 dB Ref Level 17.26 dBm 0.11 dBm
Log

Jul 24, 2024
8:51:46 AM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(I;P'HZIRF e phaed
oupling: orr CCorr

RL o Fraq Ref: Int (S)

#Atten: 30 dB PNO: Fast Avg Type: Log-Power
Preamp: Off Gate: Off Avg|Hold: 10/10

IF Gain: Low Trig: Free Run
1 Spectrum

Ref Lvl Offset -2.74 dB
Scale/Div 10 dB Ref Level 17.26 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value
. 5.

4.924 3 GHz -60.06 dBm

7.167 2 GHz -60.27 dBm

9.756 0 GHz -60.85 dBm

Jul 24, 2024
8:52:17 AM

Page 68 of 94



Report No.: WSCT-ANAB-R&E240700030A-Wi-Fil

=

\\\‘ I '/u
NN, é

’
7/ /,

N\

\
\\\

Certificate Number : AT-3951

”Ill'u\\‘

TX. Spurious

Spectrum Analyzer 1
Swept SA

EYSIGHT layeni [

1 Spectrum

Scale/Div 10 dB
Log

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL >

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

#Atten: 30 dB
Corr CCorr Preamp: Off

Freq Ref: Int (S)

Mode Trace Scale

5.016 9 GHz
7.214 8 GHz
9.551 3 GHz

9 Jul 24, 2024

5~ 2

8:55:04 AM

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg|Hold: 100/100
Trig: Free Run

Ref Lvl Offset -2.72 dB
Ref Level 17.28 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset -2.72 dB
Ref Level 17.28 dBm

#Video BW 300 kHz

-59.44 dBm
59.98 dBm
£60.17 dBm
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g 2437MHz Ref

Avg Type: Log-Power

M
PNNNNN

Avg Type: Log-Power

Function Width

Mkr1 2.439 49 GHz

Sweep ~2.53 s (30001 pts)

Function Value
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1 Spectrum
Scale/Div 10 dB

Jul 24, 2024
8:55:49 AM

Swept SA

KEYSIGHT |Input RF
RL —— Cqupllng: DC

Fpedrum Analyzer 1

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)
1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz

5 Marker Table A\

Mode Trace Scale

4.979 0 GHz
7.266 9 GHz
9.651 8 GHz

Jul 24, 2024
8:56:21 AM

Tx. Spurious g 2462MHz Ref
Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low M

PNNNNN

Trig: Free Run

Ref Lvl Offset -2.68 dB
Ref Level 17.32 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset -2.68 dB
Ref Level 17.32 dBm

#Video BW 300 kHz

Function Width
4.81

-59.05 dBm

-60.24 dBm

-59.86 dBm
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Sweep 2.93 ms (1001 pts)

Sweep ~2.53 s (30001 pts)
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Tx. Spurious n20 2412MHz  Ref
Fpedrum Analyzer 1

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
ign: Freq Ref: Int (S) IF Gain: Low

Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset -2.74 dB Mkr1 2.413 26 GHz
Scale/Div 10 dB Ref Level 17.26 dBm

Jul 24, 2024
8:57:41 AM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(';F’“‘iIVRF e phaed
oupling: orr CCorr

RL =~ lalign: Auto Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: Off
IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 10/10

Trig: Free Run

1 Spectrum

Ref Lvl Offset -2.74 dB
Scale/Div 10 dB Ref Level 17.26 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
4.995 8 GHz
7.229 8 GHz
9.641 3 GHz

59.71 dBm
59.72 dBm
-59.99 dBm

Jul 24, 2024
8:58:12 AM
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Tx. Spurious n20 2437MHz Ref
Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) IF Gain: Low

Trig: Free Run M

Sig Track: Off PNNNNN

1 Spectrum

Ref Lvl Offset -2.72 dB Mkr1 2.43574 GHz
Scale/Div 10 dB Ref Level 17.28 dBm

Jul 24, 2024
8:58:47 AM

Sweep 2.93 ms (1001 pts)

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off
Align: Auto Freq Ref: Int (S) IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10

Trig: Free Run

1 Spectrum

Ref Lvl Offset -2.72 dB
Scale/Div 10 dB Ref Level 17.28 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value

5.036 4 GHz
7.250 1 GHz
9.792 1 GHz

59.41 dBm
60.52 dBm
-59.82 dBm

Jul 24, 2024
8:59:18 AM

Page 72 of 94



Wy,

o\ s,

NSARNENZ; d
N—"

World Standardization Certificatio [ ‘

=
=

=

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fil

Tx. Spurious n20 2462MHz  Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M
Sig Track: Off PNNNNN

Fpedrum Analyzer 1

1 Spectrum

Ref Lvl Offset -2.68 dB Mkr1 2.463 29 GHz
Scale/Div 10 dB Ref Level 17.32 dBm
Log

Jul 24, 2024
8:59:56 AM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(I;P'HZIRF e phaed
oupling: orr CCorr

RL o Fraq Ref: Int (S)

#Atten: 30 dB PNO: Fast Avg Type: Log-Power
Preamp: Off Gate: Off Avg|Hold: 10/10

IF Gain: Low Trig: Free Run
1 Spectrum

Ref Lvl Offset -2.68 dB
Scale/Div 10 dB Ref Level 17.32 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
4.988 7 GHz -59.08 dBm

7.244 8 GHz -60.00 dBm

9.798 3 GHz -59.10 dBm

Jul 24, 2024
9:00:27 AM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Scale/Div 10 dB
Log

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Jul 24, 2024
9:01:19 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT fnput RF
) oupling:

RL Align: Auto

1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale

#Atten: 30 dB
Preamp: Off

5.028 4 GHz
7.222 8 GHz
9.777 1 GHz

Jul 24, 2024
9:01:50 AM

TX. Spurious

#Atten: 30 dB
Preamp: Off

n40 2422MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset -2.73 dB
Ref Level 17.27 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset -2.73 dB
Ref Level 17.27 dBm

#Video BW 300 kHz

Function Width

-59.15 dBm
60.04 dBm
-58.96 dBm
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Mkr1 2.419 54 GHz

Sweep ~2.53 s (30001 pts)
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Tx. Spurious n40 2437MHz Ref

Spectrum Analyzer 1
Swept SA
EYS|GHT Input: RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
i Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset -2.72 dB Mkr1 2.434 48 GHz

Scale/Div 10 dB Ref Level 17.28 dBm
Log

Sweep 5.80 ms (1001 pts)

Spectrum Analyzer 1
Swept SA
KEYSIGHT nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— Corr CCorr Preamp: Off Gate: Off Avg|Hold: 10/10
Freq Ref: Int (S) IF Gain: Low Trig: Free Run

1 Spectrum Ref Lvl Offset -2.72 dB

Scale/Div 10 dB Ref Level 17.28 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz Sweep ~2.53 s (30001 pts)

5 Marker Table A\

Mode Trace Scale i Function Width Function Value

5.0717 GHz -57.51 dBm
7.249 3 GHz 60.13 dBm
9.8213 GHz -59.62 dBm

2 sl N dksH 2
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Tx. Spurious n40 2452MHz  Ref

Spectrum Analyzer 1
Swept SA

EYS|GHT Input: RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
i Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100 M
Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum Ref Lvl Offset -2.69 dB Mkr1 2.449 48 GHz

Scale/Div 10 dB Ref Level 17.31 dBm
Log

et A

s
.

Spectrum Analyzer 1
Swept SA

KEYSIGHT nput RF #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ) Preamp: Off Gate: Off Avg|Hold: 10/10
IF Gain: Low Trig: Free Run

1 SpEEium Ref Lvl Offset -2.69 dB
Scale/Div 10 dB Ref Level 17.31 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz Sweep ~2.53 s (30001 pts)

5 Marker Table A\

Mode Trace Scale i Function Width Function Value

5.087 5 GHz -59.00 dBm
7.183 1 GHz 60.09 dBm
9.7727 GHz -59.30 dBm

S O P s ¢ — s IS SPAN
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Tx. Spurious ax20 2412MHz Ref
Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL —— ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) IF Gain: Low

Trig: Free Run M

Sig Track: Off PNNNNN

1 Spectrum

Ref Lvl Offset -2.74 dB Mkr1 2.413 26 GHz
Scale/Div 10 dB Ref Level 17.26 dBm

Jul 24, 2024
9:06:03 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF #Atten: 30 dB PNO: Fast
RL ) Coupling: DC Corr CCorr Preamp: Off Gate: Off
Align: Auto Freq Ref: Int (S) IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10

Trig: Free Run

1 Spectrum

Ref Lvl Offset -2.74 dB
Scale/Div 10 dB Ref Level 17.26 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value
. 0

4.948 1 GHz

7.128 4 GHz

9.521 3 GHz

-59.25 dBm
59.67 dBm
-59.92 dBm

Jul 24, 2024
9:06:34 AM
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Tx. Spurious ax20 2437MHz Ref

Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M
Sig Track: Off PNNNNN

Fpedrum Analyzer 1

1 Spectrum

Ref Lvl Offset -2.72 dB Mkr1 2.438 23 GHz
Scale/Div 10 dB Ref Level 17.28 dBm
Log

Jul 24, 2024
9:07:05 AM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(I;P'HZIRF e phaed
oupling: orr CCorr

RL o Fraq Ref: Int (S)

#Atten: 30 dB PNO: Fast Avg Type: Log-Power
Preamp: Off Gate: Off Avg|Hold: 10/10

IF Gain: Low Trig: Free Run
1 Spectrum

Ref Lvl Offset -2.72 dB
Scale/Div 10 dB Ref Level 17.28 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
. 5 .

5.038 1 GHz -59.32 dBm

7.224 5 GHz -58.95 dBm

9.838 0 GHz -59.07 dBm

Jul 24, 2024
9:07:37 AM
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TX. Spurious ax20 2462MHz Ref

Spectrum Analyzer 1
Swept SA

Input 0 Q #Atten: 30 dB PNO: Fast
Corr CCorr Preamp: Off Gate: Off
Freq Ref: Int (S)

Avg Type: Log-Power

Avg|Hold: 100/100 M

IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset -2.68 dB Mkr1 2.460 71 GHz
Scale/Div 10 dB Ref Level 17.32 dBm
Log

Jul 24, 2024
9:08:28 AM

Spectrum Analyzer 1
Swept SA
KEYSIGHT |Input RF #Atten” 30 dB PNO: Fast

Coupling: DC Corr CCorr Preamp: Off
RL == i Freq Ref: Int (S)

Avg Type: Log-Power
Gate: Off Avg|Hold: 10/10

IF Gain: Low Trig: Free Run

Sig Track: Off

UEPEEI Ref Lvl Offset -2.68 dB

Scale/Div 10 dB Ref Level 17.32 dBm

Log

#Video BW 300 kHz
#Res BW 100 kHz Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale Function Width Function Value

5.030 2 GHz -59.64 dBm
7.225 4 GHz 59.74 dBm
9.820 4 GHz -59.45 dBm

Jul 24, 2024
9:08:59 AM
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TX. Spurious ax40 2422MHz Ref

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input 0 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power
RL ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S)

IF Gain: Low Trig: Free Run M

Sig Track: Off PNNNNN
1 Spectrum

Ref Lvl Offset -2.73 dB Mkr1 2.423 74 GHz
Scale/Div 10 dB Ref Level 17.27 dBm
Log

Jul 24, 2024
9:10:08 AM

Spectrum Analyzer 1

Swept SA

KEYSIGHT '(I;P'HZIRF e phaed
oupling: orr CCorr

RL o Fraq Ref: Int (S)

#Atten: 30 dB PNO: Fast Avg Type: Log-Power
Preamp: Off Gate: Off Avg|Hold: 10/10

IF Gain: Low Trig: Free Run
1 Spectrum

Ref Lvl Offset -2.73 dB Mkr1 2.424 7 GHz
Scale/Div 10 dB Ref Level 17.27 dBm -2.91 dBm
Log

#Video BW 300 kHz
#Res BW 100 kHz

Sweep ~2.53 s (30001 pts)
5 Marker Table A\

Mode Trace Scale

Function Width Function Value
4.994 9 GHz -59.07 dBm

7.214 0 GHz -59.73 dBm

9.7127 GHz -59.32 dBm

Jul 24, 2024
9:10:39 AM
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Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input Z: 50 Q
ing: Corr CCorr
L ign: Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB
Log

Jul 24, 2024
9:11:59 AM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL —— Coupling: DC

Corr CCorr
Align: Auto

Freq Ref: Int (S)
1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale
5.0019 GHz

7.239 5 GHz
9.711 0 GHz

Jul 24, 2024
9:12:30 AM

#Atten: 30 dB
Preamp: Off

#Atten: 30 dB
Preamp: Off

Tx. Spurious ax40 2437MHz Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset -2.72 dB
Ref Level 17.28 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset -2.72 dB
Ref Level 17.28 dBm

#Video BW 300 kHz

Function Width

-58.37 dBm
59.90 dBm
60.04 dBm
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Sweep ~2.53 s (30001 pts)
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Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
RL od= oo A

1 Spectrum

Input 0 Q
Corr CCorr
Freq Ref: Int (S)

Scale/Div 10 dB
Log

I
I
I
]
en e |

‘ |||'r| lwi‘!l"rinllllw P

Jul 24, 2024
9:13:35 AM

Spectrum Analyzer 1
Swept SA
KEYSIGHT |Input RF

) Coupling: DC
RL Align: Auto

#Atten: 30 dB

Corr CCorr Preamp: Off

Freq Ref: Int (S)
1 Spectrum

Scale/Div 10 dB
Log

#Res BW 100 kHz
5 Marker Table A\

Mode Trace Scale
5.0293 GHz

7.269 5 GHz
9.788 6 GHz

Jul 24, 2024
9:14:06 AM

#Atten: 30 dB
Preamp: Off

TX. Spurious ax40 2452MHz  Ref

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 100/100 M
Trig: Free Run
PNNNNN

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

PNO: Fast
Gate: Off
IF Gain: Low

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset -2.69 dB
Ref Level 17.31 dBm

#Video BW 300 kHz

Function Width

-58.90 dBm
60.15 dBm
5821 dBm
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Mkr1 2.454 52 GHz

Sweep ~2.53 s (30001 pts)

Function Value
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Report No.: WSCT-ANAB-R&E240700030A-Wi-Fil
6.6. Radiated Spurious Emission Measurement
6.6.1. Test Specification
Test Requirement: FCC Partl5 C Section 15.209
Test Method: ANSI C63.10: 2014
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Operation mode: Transmitting mode with modulation
Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
A 1GH
goveLGliz Peak 1MHz 10Hz Average Value
Erequenc Field Strength Measurement
q y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength Mea;urement
Frequency . Distance Detector
(microvolts/meter)
(meters)
500 3 Average
Above 1GHz 5000 3 Peak
For radiated emissions below 30MHz
Distance = 3m
Computer [
‘ Pre -Amplifier
Test setup:
O'Smi le—— Turn table
— Receiver
30MHz to 1GHz
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coarial cable <_|
(6m)

i 3m >

‘ Receiver: Pre-amplifier:

L, Coaxial cable (1Im}+~

Above 1GHz

coaxial cable °
(8a)

[ Receiver: T Pre-amplifier |

Coaxial cable (1m}<

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.

For the radiated emission test above 1GHz:

Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that whi
maximizes the emissions. The measurement /. ;
antenna elevation for maximum emissions s gﬁ
restricted to a range of heights of from 1 mt
above the ground or reference ground plane\®

Test Procedure:
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3. Corrected Reading: Antenna Factor + Cable Loss +
Read Level - Preamp Factor = Level

4. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detector is 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, the emission
measurement will be repeated using the quasi-peak
detector and reported.

5. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the

emission being measured;

(2) Set RBW=100 kHz for f <1 GHz; VBW =RBW;
Sweep = auto; Detector function = peak; Trace =
max hold;

(3) Set RBW = 1 MHz, VBW= 3MHz forf = 1 GHz
for peak measurement.

For average measurement: VBW =10 Hz, when

duty cycle is no less than 98 percent. VBW = 1/T,

when duty cycle is less than 98 percent where T is
the minimum transmission duration over which the
transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
Test results: PASS
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6.6.2. Test Data(worst case)
Please refer to following diagram for individual
The worst mode is 11b
Below 1GHz
Horizontal:
80.0 dBuV{m
Limit: —_
Margin: —
] |
40 ] J I ‘E i
o 1
Fww \/WW
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 &OD 700 1000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector

1 * 36.2541 36.59 -1.08 35.51 40.00 -449 QP
2 106.7587  37.64 =3.37 3427 4350 -923 QP
3 ! 199.2855 4246 -3.87 3859 4350 -491 QP
- 260.1444  38.61 -1.42 3719 46.00 -8.81 QP
5
6

369.4047  33.14 1.96 35.10 46.00 -10.90 QP
996.4996  26.32 14.44 40.76 5400 -1324 QP

ng A-B,Baoli‘an Industrial Pask,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China
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Vertical:
80.0 dBuVfm
Limnit: _
Margin: —

| |
. | 4

0.0
30.000 410 50 60 70 8O0 (MHz) 300 400 500 600 700 1000.000

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
I 30.0000 36.86 -1.73 356.13 40.00 -487 QP
I 36.5092  35.09 -1.04 3405 40.00 -595 QP
* 106.3850 42.09 -3.37 38.72 4350 -478 QP
210.0482  37.04 -3.52 3352 4350 -998 QP
431.0316  29.51 3.72 33.23 46.00 -12.77 QP
I 958.7943  26.33 13.92 4025 46.00 -5.75 QP

D | B W N =

Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)

) A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China
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Above 1GHz
Note 1: The marked spikes near 2400 MHz with circle should be ignored because they are Fundamental
signal.
Note 2: The spurious above 18G is noise only, do not show on the report.
Note 3: Report and only recorded the worst-case scenario “MIMO Mode 802.11b”.
1 GHz to 18 GHz, MIMO Mode 802.11b Low Channel
Horizontal :
[ 7 Peak » AV QP PK  —— Limitl —— Limit2 —— Tracel Trace2 |
;0 W
o 40 - - P -
% v,.,.um-i all Aips i e -M‘N/_w)mw_l___,,.._-—n— ’_‘_‘__MW
§ * ]
Freq[GHz]
1 24481250 53.79 773 46.08 74 -20.21 330.3 | Horizontal PK Pass
2 35662500 49.09 9.96 39.13 T4 -24 91 153.4 Horizontal PK Fass
3 55925000 5527 20.78 3451 T4 -18.73 506 Horizontal PK Pass
4 110325000 46.66 3947 7.19 74 -2T.4 103.8 | Horizontal PK Pass
5 15073.5000 4933 3997 9.36 74 -24 67 642 Harizontal PK Pass
6 179520000 53.22 4818 7.04 74 -20.78 a Horizontal PK Pass

1 2448.1250 36.85 773 2912 4 -17.15 330.3 |Horizontal aY Pass
1 24481250 53.79 773 46.06 74 -20.21 330.3 |Horizontal QP FPass
2 3566.2500 3723 9.96 2727 4 -16.77 153.4 | Horizontal AV FPass
2 3566.2500 49.09 9.96 3913 74 -24.91 153.4 | Horizontal QP Pass
3 5592.5000 46.29 2076 2553 -4 -T.71 506 |Horzontal A FPass
3 5592.5000 5527 2076 M5 74 -18.73 506 |Horizontal QP FPass
4 11032.5000 38.97 3947 0.5 4 -15.03 103.8 | Horizontal aY Pass
4 11032.5000 46 66 3947 718 74 -27.34 103.8 | Horizontal QP FPass
5 15073.5000 4244 3997 247 4 -11.56 64.2 |Horizontal AV FPass
5 15073.5000 4933 3997 9.36 74 -24 67 64.2 |Horizontal QP FPass
6 17952.0000 4649 4618 0.3 4 -7.51 o Horizontal AV FPass
6 17952.0000 5322 4618 7.04 74 -20.78 o Horizontal P Pass

i'an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China

E-mail: fengbing. wang@wsct-cert.com Hitp: www.wsct-cert.com
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Vertical:
\ T Peak » AV QP PK —— Limit1 —— Limit2 —— Tracel Trace2
© t } t } T F
80 - -
70 o -
60 -+
E 50 - N 5
= “
2“1 ) o = .. )-’"""'M __,M)H../m)""'{
° e i i e pineERE o
2 30— o ———————— g™ 1
K] s
20 —: :,
10 L ]
10 L L L |
2 3G 4 6 8G 10 12.75G 18G
Freq[GHz]
1 2387.5000 48.33 T4 40.93 T4 -23.67 176.2 Vertical PK Pass
2 3502.5000 50.2 967 40.53 74 -23.8 3601 Verical PK Pass
3 58237500 558 20492 34 .88 T4 -182 178.8 Vertical PK Pass
4 9702.0000 4319 37.89 5.3 74 -30.81 75 Vertical PK Pass
3 11965.5000 4575 38.63 10,15 74 -25.22 157.5 Verical PK Pass
6 15210.0000 48.41 39.55 9.86 T4 -24.59 0.1 Vertical PK Pass

1 2387.5000 36.94 74 3154 4 -15.06 176.2 Vertical A Pass
1 2387.5000 48.33 74 40.93 74 -23.67 176.2 Vertical aP Pass
2 3502.5000 37.49 9.67 2782 o4 -16.51 360.1 Vertical A Pass
2 3502.5000 50.2 9.67 4053 T4 -23.8 360.1 Vertical ap Pass
3 5623.7500 46.42 2092 255 o4 -7.58 1786 | “ertical AN Pass
3 5623.7500 55.8 2092 34.88 T4 -18.2 1786 | “ertical aP Pass
4 9702.0000 36.13 37.89 -1.76 o4 -17.87 75 Vertical BN Pass
4 9702.0000 43.19 37.89 5.3 T4 -30.81 75 Vertical aP Pass
5 11965.5000 39.79 38.63 1.16 o4 -14.21 157.5 | “ertical AN Pass
5 11965.5000 45.78 3863 1015 T4 -2522 1575 Vertical aP Pass
[ 15210.0000 426 39.55 3.05 o4 -11.4 0.1 Vertical A Pass
6 15210.0000 49.41 39.55 9.86 T4 -24.59 -0.1 Vertical ap Pass
an Ifdustrial Pask,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China
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1 GHz to 18 GHz, MIMO Mode 802.11b Middle Channel

Horizontal :

[ 7 Peak » AV QP PK — Limit1 —— Limit2 —— Tracel Trace2
T

" t t t t T

Level[dB(uV)]

10 1 L L | 1
Z E 4 [ 86 10 12756 186

Freq[GHz]
1 24031250 45495 758 3837 T4 -28.05 98 Horizontal PK Pass
2 35987500 52.58 10.06 42.52 T4 -21.42 13 Herizental PK Pass
3 47006250 52.19 15.15 I7.04 T4 -21.81 0.1 Hearizontal PK Pass
4 9073.5000 423 3745 4.85 T4 31T 146.3 | Horizontal PK Pass
5 11445.5000 46.24 39.1 7.14 T4 -27.76 165.5 | Horizontal PK Pass
B 14133.0000 50.06 4133 873 T4 -23.94 1 Heorizontal PK Pass

1 2403.1250 3712 7.58 2554 4 -16.88 9.8 Horizontal A Pass
1 2403.1250 4585 7.58 3837 74 -28.05 9.8 Horizontal QP Pass
2 3598.7500 37.56 10.06 275 -4 -16.44 13 Horizontal A Pass
2 3598.7500 52.58 10.06 4252 74 -21.42 13 Horizontal QP Pass
3 4700.6250 43.18 15.15 28.03 >4 -10.82 -0.1 Horizontal Y Pass
3 4700.6250 52.19 15.15 37.04 74 -21.81 -0.1 Haorizontal QP Pass
4 9073.5000 35.07 3745 -2.38 4 -18.93 146.3 | Horizontal A Pass
4 9073.5000 423 37.45 485 74 =317 146.3 | Honzontal QP Pass
5 11445.5000 39.08 KN -0.02 -4 -14.52 163.5 | Horizontal A Pass
5 11449.5000 46.24 391 714 74 -27. 76 165.5 | Horzontal QP Pass
6 14133.0000 42.38 41.33 1.03 -4 -11.64 1 Horizontal AV Pass
6 14133.0000 50.06 4133 8.73 74 -23.94 1 Horizontal QP Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzh tw, Guangdbng Province, China

TEL:008 FAX :0086-755-86376605 E-mail: fengbing.wang@wsct-cert.conm www.wsct-cert.com
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Report No.: WSCT-ANAB-R&E240700030A-Wi-Fil
Vertical:
[ 7 Peak » AV QP PK —— Limit1 —— Limit2 —— Tracel Trace2
60 1 .
E 50 1 - 3 °
i T . m pa R M"/ﬂ-ﬁ -)_./M)"{,
= I A I _‘___,-.——*-—N?”M
R e 1
-
L 1
10 4 i
[ n
Freq[GHz]
1 19425000 456 2 46.6 T4 -254 1419 Vertical PK Pass
2 2535.6250 43.34 5.99 4235 74 -25.66 3576 ertical PK Pass
3 5511.8750 5574 2026 3548 T4 -18.26 1133 Vertical PK Pass
4 9586.5000 43.06 37.81 5.25 74 -30.94 360 ertical PK Pass
S 12384.0000 46.35 38.72 7.63 74 -27.65 05 ertical PK Pass
[ 15815.0000 4793 37.36 10.57 T4 -26.07 841 Vertical PK Pass
1 1942.5000 31.58 2 29.58 -4 -22.42 1418 Vertical AV Pass
1 1942.5000 45.6 2 46.6 74 -25.4 1419 Vertical QP Pass
2 2535.6250 35.42 5.99 2943 54 -18.58 3576 Vertical AV Pass
2 2535.6250 45.34 5.99 4235 74 -25.66 3576 ertical QP Pass
3 5511.8750 46.04 2026 2578 54 -796 1133 Vertical A Pass
3 5511.8750 55.74 20.28 3548 74 -18.26 1133 Vertical QP Pass
4 9586.5000 3538 are -2.43 54 -18.62 360 Vertical A Pass
4 9586.5000 43.06 3r.s 5.25 74 -30.94 360 Vertical QP Pass
5 12354.0000 3927 38.72 0.55 54 -14.73 0.5 Vertical AV Pass
5 12354.0000 45.35 38.72 763 74 =27 65 0.5 Vertical apP Pass
3 15915.0000 41.15 37.36 3.79 -4 -12.85 54.1 ertical AV Pass
6 155915.0000 47.93 37.38 10.57 74 -26.07 G4.1 Vertical apP Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China
26096144 FAX :0086-755-86376605 E-mail: fengbing. wang@wsct-cert.com Http w.wsct-cert.com
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1 GHz to 18 GHz, MIMO Mode 802.11b High Channel

Horizontal :

" t t t t T

[ 7 Peak » AV QP PK — Limit1 —— Limit2 —— Tracel Trace2
T

PR TR Wy B

il

Level[dB(uV)]

10 1 L L |

1
Z E 4 [ 86 10 12756 186

Freq[GHz]

1 1948.7500 47.09 2.04 45.05 74 -26.91 326.2 | Horizontal PK Pass
2 2520.0000 49.654 6.59 43.05 74 -24.36 285.6 | Horizontal PK Pass
3 5685.6250 56.82 2122 358 74 -17.18 1816 | Horizontal PK Pass
4 9102.0000 43.18 3747 569 74 -30.84 974 Horizontal PK Pass
3 11947.5000 47.14 38.65 5.49 74 -26.86 251.5 | Horizontal PK Pass
6 17701.5000 52.74 445 5.24 74 -21.26 244 4 | Horizontal PK Pass

1 1948.7500 34 2.04 25386 4 -226 326.2 | Horizontal Al Pass
1 1948.7500 47.09 204 4505 74 -26.91 326.2 | Honzontal QP Pass
2 2520.0000 36.34 6.59 2975 54 -17 .66 2856 | Horizontal AV Pass
2 2520.0000 49 64 6.59 4305 74 -24.36 2856 |Horizontal QP Pass
3 5685.6250 47 4 2122 26.18 54 56 181.6 | Horizontal AV Pass
3 5685.6250 56.82 2122 356 74 -17.18 181.6 | Horizontal QP Pass
4 9102.0000 3497 4y -25 >4 -19.03 97.4 | Horzontal AN Pass
4 9102.0000 43.16 ara4y 5.69 74 -30.84 974 | Horizontal ar Pass
5 11947.5000 39.59 3865 094 4 -14.41 251.5 | Horizontal Al Pass
5 11947.5000 47.14 3865 B.45 74 -26.86 251.5 | Horizontal QP Pass
B 17701.5000 44 68 445 018 54 -9.32 244 4 | Honzontal AV Pass
6 17701.5000 52.74 445 B8.24 74 -21.26 244 4 | Horizontal QP Pass

ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzh tw, Guangdéng Province, China
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Vertical:

//,/ “\\\\“

o\“\

-
//R\\\\‘ TESTING LABORATORY
mme Certificate Number : AT-3951

7 Peak » AV QP PK — Limitt —— Limit2 —— Trace1

Trace2
% T T T i T

80 -

70 o -
60 3 .
50

a0 4

30 -+

|
\
|
{
|
%
|
|

20 .

10 1 L L |
Z E 4 [ 86 10

12756 186

Freq[GHz]

1 1669.3750 4112 021 40.91 T4 -32.88 0 “ertical PE Paszs
2 2484 3750 4717 T7.86 383 T4 -26.83 3583 ‘Wertical PK Pass
3 5708.7500 5623 21.32 349 T4 SATAT 305.8 ‘Wertical PK Pass
4 10693.5000 4473 39.07 5.68 T4 -29.27 57.9 ertical PK Pass
5 142033 5000 50.31 41.24 9.07 T4 -23.69 2337 ‘Wertical PK Pass
[ 17773.5000 2277 4493 7.79 T4 -21.23 0.4 Vertical PK Pass
1 16693750 30497 0.2 30.76 54 -23.03 L] Vertical A Pass
1 1669.3750 41.12 021 40.91 T4 -32.88 L] Vertical ap Pass
2 2484 3750 3764 T.86 2978 54 -16.36 358.3 Vertical A Pass
2 2484 3750 47T 7.86 393 T4 -26.83 358.3 Vertical QP Pass
3 5708.7500 47.11 2932 2579 4 -5.89 305.8 Vertical A Pass
3 5708.7500 56.23 21.32 Mo T4 A7TT 305.8 Vertical ap Pass
4 10693.5000 3825 39.07 -0.82 54 -15.75 579 Vertical A Pass
4 10693.5000 4473 35.07 5.66 T4 -2927 579 Vertical ap Pass
3 14203.5000 4254 4124 1.3 54 -11.486 2337 Vertical A Pass
3 14203.5000 5031 41.24 907 T4 -23.69 2337 Vertical ap Pass
B 17773.5000 4543 44 98 045 54 -8.57 0.4 Vertical A Pass
[ 17773.5000 5277 44958 7.79 T4 -21.23 04 Vertical ap Pass
Note:

1. All emissions not reported were more than 20dB below the specified limit or in the noise floor.

2. Emission Level= Reading Level+ Probe Factor +Cable Loss
3. Data of measurement within this frequency range shown “-

emissions are attenuated more than 20dB below the permiSS|bIe limits or the field strength is

be measured.

1g A-B,Baoli‘an Industrial Park,No

58 and 60, Tar

tou Avenue, Shiy

an Stgéet, Bao's

Page 93 of 94

3, China

ct-cert.com




CCCCCCCCC

%\ w.s'/:r°

Please refer to Annex "Set Up Photos-15C" for tes setup photos”
Kkkkk ;4& »
/i;z AN SLT EPORT WSLT' /

7

AN AN

AWS LT N (AT AWS LT A AWS LT A AWSLT' /
A AWS LT AWS LT A AWS LT N WSLT' AWS LT N

AWS LT k Aws LT\ AWSI.'T A AWS[T N AW'S[T 4
AWS[T"L Aw.umt’sn N m WS T
AWS[T”L AWS[T D AWS LT\ AWS[T \ ;

ADD: Build
L :0086-755-2699619:

Member of the WSCT



